ISTANBUL TECHNICAL UNIVERSITY * INSTITUTE OF SCIENCE AND TECHNOLOGY

SUSTAINABLE UPGRADING TECHNOLOGIES FOR
RURAL WWT SYSTEMS - A CASE STUDY

M.Sc. Thesis by
Giilsan SARACOGLU, B.Sc.

Department : Environmental Engineering

Programme: Environmental Science and Engineering

JANUARY 2008



ISTANBUL TECHNICAL UNIVERSITY % INSTITUTE OF SCIENCE AND TECHNOLOGY

SUSTAINABLE UPGRADING TECHNOLOGIES FOR
RURAL WWT SYSTEMS - A CASE STUDY

M.Sc. Thesis by
Giilsan SARACOGLU, B.Sc.

(501031707)

Date of submission : 24 December 2007

Date of defence examination: 28 January 2008

Supervisor (Chairman): Prof. Dr. Liitfi AKCA

Members of the Examining Committee Prof. Dr. Bilsen Beler BAYKAL (ITU.)
Prof. Dr. Biilent KESKINLER (GYTE.)
[...]
in order to obtain a stable waste stream which is easier to treat. A waste stream with
more uniform pollutant content, results in more predictable and uniform treatment
results. Equalization is not a treatment process but a technique that improves the
effectiveness of secondary and advanced wastewater treatment processes (Carl E,
1999).

Equalization tanks are commonly equipped with agitators or aerators to mix the
wastewater and to prevent suspended solids from settling to the bottom of the unit in
the desired area. The mixing of acid and alkaline wastes is an example of effective
equalization. Figure 2.2 illustrates an equalization system (USEPA, 1997).

oo

Equalization Tank

Wastewater
Influent

A J

T L
Equalized
Wastewater
Effluent

Figure 2.2: Equalization system



2.1.1.1 Neutralization

pH values of wastewaters treated at CWT facilities vary depending on the types of
wastes accepted. Untreated wastewater may require neutralization to eliminate either
high or low pH values prior to certain treatment systems, such as biological
treatment. Neutralization is the restoration of the hydrogen or hydroxyl ion balance

in solution so that the ionic concentrations of each are equal (Carl E, 1999).

Facilities often use neutralization systems also in conjunction with certain chemical
treatment processes, such as chemical precipitation, to adjust the pH of the

wastewater to optimize treatment efficiencies.

Neutralization may be performed in a holding tank, rapid mix tank, or an
equalization tank. Typically, facilities use neutralization systems at the end of a
treatment system to control the pH of the discharge to between 6 and 9 in order to
meet pretreatment limitations (USEPA, 1998). This is not a common approach for a

sewage treatment system.

2.1.1.2 Flocculation / Coagulation

“Coagulation” is the reduction of the net electrical repulsive forces at particle
surfaces by addition of coagulating chemicals, whereas “Flocculation” is the
agglomeration of the destabilized particles by chemical joining and bridging. This
process begins in the aeration tank and is the basic mechanism for removal of

suspended matter in the final clarifier (Spellman, 2003).

Flocculation process increases the performance of a sedimentation or filtration
treatment system by increasing particle size resulting in increased settling rates and
filter capture rates (USEPA, 1997).

The waste stream is initially mixed while a coagulant and/or a coagulant aid is added.
After mixing, the coagulated wastewater flows into a flocculation basin where slow
mixing of the waste occurs. The slow mixing allows the particles to agglomerate into
heavier, more settleable/filterable solids. Either mechanical paddle mixers or diffused

air provides mixing.

The figure below presents a diagram of a clarification system incorporating
coagulation and flocculation (USEPA, 1998).



Coagulant —
— “ Clarifier

Rapid Mix Flocculating
Tank Tank

Sludge

Figure 2.3: Clarification System Incorporating Coagulation And Flocculation

2.1.1.3 Emulsion Breaking

Emulsion breaking is a process used to treat emulsified oil/water. There are two
types of emulsion, one of them is stable emulsion where small droplets of oil are
dispersed within the water and are prevented from coalescing by repulsive electrical
surface charges that are often a result of the presence of emulsifying agents and/or
surfactants or unstable. The other type is unstable emulsion where dispersion and
settling is very rapid hence there is no need to break the emulsion.

Several physical methods can separate oils and SS from wastewater, including
gravity separation, dissolved air flotation, centrifugation, filtration, and electrical
dehydration. Selecting the method depends on the nature of the wastewater and the
degree of treatment required.

Emulsion breaking is achieved through the addition of chemicals and/or heat to the
emulsified oil/water mixture. Chemical methods of breaking water—oil emulsions are
based on the addition of chemicals that destroy the protective action of hydrophobic
or hydrophilic emulsifying agents and allow the water globules and oil to coalesce.
The most commonly-used method is acid-cracking where sulfuric or hydrochloric
acid is added to the oil/water mixture until the pH value reaches 1 or 2 (Carl E,

1999). This is not a common approach for a sewage treatment system.

2.1.1.4 Gravity Assisted Separation

A. Gravity Oil/Water Separation

Unlike emulsion breaking, gravity separation is only effective for the bulk removal
of free oil and grease. It is not effective in the removal of emulsified or soluble oils.
Typically CWT facilities use gravity separation in conjunction with emulsion

breaking. Because gravity separation is such a widely used technology, there is

10



abundance of equipment configurations. A very common unit is the APl (American
Petroleum Institute) separator, shown in Figure 2.4 (USEPA, 1997).

Oil Retention Diffusion Device Oil Skimmer Oil Retention

Baffle (vertical baffle) Baffle
\| / \ 7
qo 0 L] T \. T ¥
Wastewater _I \ I-Erf[felated
uent
Influent /
Scraper

Sludge Hopper

Figure 2.4: Gravity Separation Unit

B. Clarification

The purpose of primary treatment (primary sedimentation or primary clarification) is
to remove settleable organic and floatable solids. Normally, each primary
clarification unit can be expected to remove 90 to 95% settleable solids, 40 to 60%
TSS, and 25 to 35% BOD (Spellman, 2003). In a clarifier, wastewater is allowed to
flow slowly and uniformly, permitting the solids more dense than water to settle to
the bottom. The clarified wastewater is discharged by flowing from the top of the
clarifier over a weir. Solids accumulate at the bottom of the clarifier hence sludge
must be periodically removed, dewatered and disposed. The next figure (Figure 2.5)
presents a circular clarification system (USEPA, 1997). For Clarification System

Incorporating Coagulation and Flocculation see Figure 2.3.

11



Skimming
Scraper

Overflow Baffle

* “/_"“I:I_IJZE. Effluent
A Ty
Skimmings Removal

Sludge

S+craper
T g

-
Influent —>»~ | > Sludge Removal

Figure 2.5: Circular Clarification System
C. Dissolved Air Flotation

Flotation is the process of using fine bubbles to induce suspended particles to rise to
the surface of a tank where they can be collected and removed. Gas bubbles are
introduced into the wastewater and attach themselves to the particles, thereby

reducing their specific gravity and causing them to float.

Fine bubbles may be generated by dispersing air mechanically, by drawing them
from the water using a vacuum, or by forcing air into solution under elevated

pressure followed by pressure release (USEPA, 2005).

This process is commonly used to remove suspended solids and dispersed oil and
grease from oily wastewater. It may effectively reduce the sedimentation times of
suspended particles that have a specific gravity close to that of water. Use of a gas

other than air is referred to as “dissolved gas flotation” or “DGF” (Pankratz, 2001).

12



Float Removal Device

Treated
s Effluent
Float Float e

Floatation [~ Baffle

Tank u

— Sludge (If Produced)

—

Wastewater Influent
(Saturated with Air)

Figure 2.6: Flotation Process

2.1.1.5 Chromium Reduction

Reduction is a chemical reaction in which electrons are transferred from one
chemical to another. The main reduction application at CWT facilities is the
reduction of hexavalent chromium to trivalent chromium, which is subsequently
precipitated from the wastewater in conjunction with other metallic salts (USEPA,
2005).

Once the chromium has been reduced to the trivalent state, it can be further treated in
a chemical precipitation process, where it is removed as a metal hydroxide or sulfide
(USEPA, 1997). This is not a common approach for a sewage treatment system. A

typical chromium reduction process is shown in the Figure 2.7.

13



Treatment

Sulfuric Chemical
Acid
________ : -
|
pH ! : Chemical
Controller | | Controller
| |
| |
Wastewater : |
Influent : |
—_—— | |
| |
|
! Y Y :
|||||||||||||||||||||| Y]
n B
Treated
Effluent

Reaction Tank

Figure 2.7: Chromium Reduction Process

2.1.1.6 Cyanide Destruction
Electroplating and metal finishing operations produce the major portion of cyanide-
bearing wastes accepted at CWT facilities.

The destruction of the cyanide takes place in two stages. The primary reaction is the
partial oxidation of the cyanide to cyanate at a pH above 9. In the second stage, the
pH is lowered to a range of 8 to 8.5 for the oxidation of the cyanate to nitrogen and
carbon dioxide (as sodium bicarbonate) (USEPA, 2005). This is not a common

approach for a sewage treatment system.

14



Caustic Feed

|_|_‘.

Hvpochlorite or Chlorine Feed

Wastewater
Influent

Acid
Feed

First Stage

Treated Y
Effluent )

Second Stage

Figure 2.8: Cyanide Destruction

2.1.1.7 Chemical Precipitation

Many CWT facilities use chemical precipitation to remove metal compounds from
wastewater. Chemical precipitation converts soluble metallic ions and certain anions
to insoluble forms, which precipitate from solution. Chemical precipitation is usually

performed in conjunction with coagulation/flocculation processes (USEPA, 1997).

This process step can reduce the SS up to 85%. The accumulated chemical sludge is
removed by gravity flow or pumping to conditioning or disposal or both. The
chemicals and sewage are flash-mixed in a mixing tank that has only a few minutes
detention time followed by 30 to 90 min detention in a flocculation tank that is

slowly agitated to aid floc growth (Carl E, 1999).

15



Treatment
Chemical

X
e
:r ________
! Chemical
! Controller
|
I
|
Wastewater |
Influent |
|
ﬁ I
|
\ N
.................... II .
O
Treated
> Effluent

Chemical Precipitation Tank

Figure 2.9: Chemical Precipitation System Diagram

2.1.1.8 Filtration
Filtration is a method for separating solid particles from a fluid through the use of a

porous medium,

As a general description of the process, wastewater flows to a filter (gravity or
pressurized). The filter contains single, dual, or multimedia. Wastewater flows
through the media, which removes solids. The solids remain in the filter.
Backwashing the filter as needed removes trapped solids. Backwash solids are
returned to the plant for treatment. Processes typically remove 95 to 99% of the
suspended matter (Spellman, 2003).

There are various types of filtration in use at CWT facilities.
A. Sand Filtration

Sand filtration processes consist of either a fixed or moving bed of media that traps
and removes suspended solids from water passing through the media. There are two
types of fixed sand bed filters; pressure and gravity. Pressure filters contain media in
an enclosed, watertight pressure vessel and require a feed pump to force the water

through the media. A gravity filter operates on the basis of differential pressure of a

16



static head of water above the media, which causes flow through the filter. Filter
loading rates for sand filters are typically between 2 to 6 gpm/sq-ft (USEPA, 2005).

B. Multimedia Filtration

In granular bed filtration, the wastewater stream is sent through a bed containing two
or more layers of different granular materials. The solids are retained in the voids
between the media particles while the wastewater passes through the bed. Typical
media used in granular bed filters include anthracite coal, sand, and garnet (USEPA,
1997.

Wastewater
Influent
i i »  Backwash
Coarse Media Coal
Finer Media __y Silica Sand
Finest Media Garaet
Support Gravel

Underdrain Chamber Backwash

Treated Effluent

Figure 2.10: Multimedia Filtration
C. Plate and Frame Pressure Filtration

Another filtration system for the removal of solids from waste streams is a plate and
frame pressure filtration systems. Although plate and frame filter presses are more
commonly used for dewatering sludges, they are also used to remove solids directly
from wastewater streams (USEPA, 2005).

Sludges are then dewatered to 30 to 50 percent solids by weight using a plate and
frame filter. Sludges from treatment systems can be thickened by gravity or
stabilized prior to dewatering, or may be processed directly with the plate and frame
pressure filtration unit (USEPA, 1997).

17



- Filter Cloth

Fixed End ' J—
N
/\ /\“ ___—— Filter Cake

- T Applied
} -
Sludge ¢ Force
o — —» —»
Influent —

\\/A \\// N Plate Assembly

I I L1

Filtrate = -1

Figure 2.11: Plate And Frame Pressure Filtration
D. Membrane Filtration

Surface filtration at high pressures (50 to 1000 psig) and low flow rates through the
films or dynamically formed membranes is termed membrane filtration. This process
employs semi-permeable membranes and a pressure differential to remove solids in
wastestreams. Reverse osmosis and ultrafiltration are two commonly-used membrane
filtration processes (Carl E, 1999).

Ultrafiltration

CWT facilities commonly use ultrafiltration (UF) for the treatment of metal-finishing
wastewater and oily wastes. It can remove substances with molecular weights greater
than 500, including suspended solids, oil and grease, large organic molecules, and
complexed heavy metals. UF can be used when the solute molecules are greater than
ten times the size of the solvent molecules, and are less than one-half micron
(USEPA, 2005).

Tighter or less porous ultramembranes, with flux rates (hydraulic loadings) initially
ranging from 50 to 300 gpd per sq ft at 50 psig, which are capable of rejecting high-
molecular-weight (soluble, organic substances, but not salt) be used in UF (Carl E,
1999).

18



Reverse Osmosis

Reverse osmosis (RO) is a process for separating dissolved solids from water. CWT
facilities commonly use RO in treating oily or metal-bearing wastewater. RO is
applicable when the solute molecules are approximately the same size as the solvent
molecules. A semi—permeable, microporous membrane and pressure are used to
perform the separation. RO systems are typically used as polishing processes, prior
to final discharge of the treated wastewater (USEPA, 2005).

Specially prepared membranes or hollow fibers with flux rates at 5 to 50 gpd per sq
ft at 400 to 800 psig affect salt, soluble organic matter, colloidal or soluble silica, and

phosphate removal at 80 to 95% efficiency.

All membrane processes are considered to be final polishing filters, with common
particulate removals in excess of 99%. In so doing, they foul easily, and their flux
flow rate declines logarithmically with running time. Therefore, wastewater
treatment facilities must protect membrane filters from fouling by pretreating the

feeds using coagulation and rough filtration (Carl E, 1999).

Permeate (Treated Effluent)

-
A

Wastewater RS
aialelateleldy Concentrate
Feed ot bt

...
»
L
L
G/
&

5
5
20:
¢ o
5%
"" ¢

%
&

£ D
005

5

A
¢
>,
‘7
4
{3
£
.

'fffi'.‘ L A
i'.‘ i

L
25
X
$X%
..
¥
s
‘,‘
258

.,
£
0
T

:
o,
',
o
£

i
o
L
L
-
L

-

&
(2

¢
(.

T

e,

L
%3
5
o

&,
3
b
-
*
»
&

¥
ke

2
.‘0
E
i
[
'in

Membrane Cross-section

Figure 2.12: Ultrafiltration System Diagram

2.1.1.9 Carbon Adsorption

Activated carbon adsorption is a demonstrated wastewater treatment technology that
uses activated carbon to remove dissolved organic pollutants from wastewater.
Granular activated carbon adsorption (GAC) is a physical separation process in

which organic and inorganic materials are removed from wastewater by adsorption,

19



attraction, and/or accumulation of the compounds on the surface of the carbon
granules. While the primary removal mechanism is adsorption, the activated carbon
also acts as a filter for additional pollutant removal. Adsorption capacities of 0.5 to
10 percent by weight are typical (USEPA, 1997).

The main purpose of carbon adsorption used in advanced treatment processes is the
removal of refractory organic compounds (non-BOD) and soluble organic material

that are difficult to eliminate by biological or physical or chemical treatment.

In the carbon adsorption process, wastewater passes through a container filled either
with carbon powder or carbon slurry. Organics adsorb onto the carbon (i.e., organic
molecules are attracted to the activated carbon surface and are held there) with

sufficient contact time.

A carbon system usually has several columns or basins used as contactors. Most
contact chambers are either open concrete gravity-type systems or steel pressure
containers applicable to either upflow or downflow operation (Spellman, 2003).

Wastewater
Influent

Fresh Carbon

Fill Backwash
Granular
. Activated Backwash
Carbon Bed
Collector/

Distrubutor —
Treated Effluent

Spent Carbon

Discharge

Figure 2.13: Carbon Adsorption System Diagram

20



2.1.1.10 lon Exchange

The ion exchange process used for removal of inorganics consists of passing the
water successively over a solid cation exchanger and a solid anion exchanger, which
replace cations and anions by hydrogen ion and hydroxide ion, respectively, so that
each equivalent of salt is replaced by a mole of water (Stanley E, 2001).

A key advantage of the ion exchange process is that the metal contaminants can be
recovered and reused. Another advantage is that ion exchange may be designed to
remove certain metals only, providing effective removal of these metals from highly
contaminated wastewater. A disadvantage is that the resins may be fouled by some
organic substances (USEPA, 2005).

Regenerant

Wastewater _
Influent "N(_ Solution

— Distributor

_— Support

Used
Regenerant -

Treated Effluent

Figure 2.14: lon Exchange System Diagram

2.1.1.11 Stripping
Stripping is a method for removing dissolved volatile organic compounds from

wastewater. The removal is accomplished by passing air or steam through the

agitated waste stream.

21



The primary difference between air stripping and steam stripping is that steam
stripping is operated at higher temperatures and the resultant off-gas stream is
usually condensed and recovered or incinerated. The off-gas from air stripping
contains non-condenseable air which must be either passed through an adsorption
unit or incinerated in order to prevent transfer of the volatile pollutants to the

environment.

2.1.2 Biological Treatment

Biological treatment systems use microbes which consume, and thereby destroy,
organic compounds as a food source. The microbes use the organic compounds as
both a source of carbon and as a source of energy. These microbes may also need
supplemental nutrients for growth, such as nitrogen and phosphorus, if the waste
stream is deficient in these nutrients. Aerobic microbes require oxygen to grow,
whereas anaerobic microbes will grow only in the absence of oxygen. Facultative

microbes are an adaptive type of microbe that can grow with or without oxygen.

The success of biological treatment is dependent on many factors, such as the pH and
temperature of the wastewater, the nature of the pollutants, the nutrient requirements
of the microbes, the presence of inhibiting pollutants, and variations in the feed
stream loading. Certain compounds, such as heavy metals, may be toxic to the
microorganisms and must be removed from the waste stream prior to biological

treatment.

There are several adaptations of biological treatment. These adaptations differ in
three basic ways. First, a system may be aerobic, anaerobic, or facultative. Second,
the microorganisms may either be attached to a surface (as in a trickling filter), or be
unattached in a liquid suspension (as in an activated sludge system). Third, the

operation may be either batch or continuous.

2.1.2.1 Sequencing Batch Reactors

The sequencing batch reactor (SBR) is a single, fill-and-draw, completely-mixed
reactor that operates under batch conditions. Recently, SBRs have emerged as an
innovative wastewater treatment technology (Irvine and Ketchum, 1989). SBRs are
unique in that a single tank acts as an equalization tank, an aeration tank, and a

clarifier.

22



An SBR is operated on a batch basis where the wastewater is mixed and aerated with
the biological floc for a specific period of time. The contents of the basin are allowed